BUL10124

ASSEMBLY INSTRUCTIONS FOR
CONTEMPRA - SERIES ADJUSTING RAIL CENTERS ON 19 AND 24 REV. A

INCH RACKING SYSTEMS PAGE 1 OF 1

"C" CHANNEL

Rail Spacer
Sold separate
(CAK1924)

S
PARTS LIST

ITEM No. DESCRIPTION QTY
1 LH RAIL 1
2 RH RAIL 1
3 3/8 FLAT WASHER 4 or 6
4 3/8 LOCK WASHER 4 or 6
5 3/8-16 X3 1/2 CAP HEX 4 or 6
6 3/8 SPRING NUT 4 or 6
7 RAIL SPACERS TO 19" MOUNTING | 4 or6

TOOL BOX

. 9/16" Socket Square
_/P i‘ i Wrench //\\}

ASSEMBLY INSTRUCTIONS:

A) Place spring nuts (item 6) in C channel airdedocation
for mounting rails

B) Align mounting slots in rail (item 1 or 2) wigpring nuts.
Secure using 3/8 flat and lock washers a8€l8/x 7/8 screw
(items 3, 4 &5).

Note: If mounting rails in a 24” racking system raibsprs (item 7)
are required to achieve 19" mounting gRgil spacers are
placed between C channel and rail.

C) Ensure rail is perpendicular to bottom andteéghall screws.
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